THEA

KRX0090

=

WWW.KRUX.TECH

BUILD / SCHEMAT OBUDOWY

A
’Q -

«

;\\Q\i I\

g!
\J
™~

QY

52N

N

2N

4 A‘lb'
(@
o
W
i
AN

\J

QR

Zn

(@

1. FRONT PANEL /
PANEL PRZEDNI

2. DISCS BRACKET/ ,
MOCOWANIE DLA DYSKOW

3. DISCS CAGE / 3
KLATKA DLA DYSKOW

4. LEFT SIDE COVER/
PANEL BOCZNY LEWY

5. RIGHR SIDE COVER/
PANEL BOCZNY PRAWY

ACCESSORIES / AKCESORIA

Item Name / Q'ty

Cable ties
x5

Used for

Cable management

Rubber blanket
x4

Install HOD

(@) —m Screw #6-32 6.5mm

x3

Motherboard stud

Screw M3 5mm
x19

Motherboard / SSD

DISASSEMBLE THE SIDE PANEL AND THE FRONT PANEL /
DEMONTAZ PRZEDONIEGO ORAZ BOCZNEGO PANELU.

Screw #6-32 6mm
xB

PSU / PCle Card

0 7 7 F

x1

@ Screw #6-32 5mm 3.5” HODO
x4
@ 8x10mm Install copper cylinder

INSTALL THE POWER SUPPLY /
INSTALACJA ZASILACZA

r - - - - - - - - - - — = — 1

) qlmm Screw #6-32 6mm PSU/PCle Card |

L — — —_— —_ —_— —_— _— —_— —_— —_— —_— —_ = d




MOTHERBOARD INSTALLATION /
MONTAZ PLYTY GLOWNEJ

®
=

')

r — — - — — — — — — — — — — —

| © Em

[]Im Screw M3 5mm

Screw #6-32 6.5mm Motherboard stud

Motherboard /7 S50

L - - _ - o — — — e —_— —_— -

A

-

FANS AND RADIATORS INSTALLATION /
MONTAZ WENTYLATOROW ORAZ CHEODONIC

TOP [OPTIONAL] /
GORA [DODATKOWE]

REAR / TYkL:
1x 120 MM

FRONT [OPTIONAL] /
PRZOD [DODATKOWE]

HDD INSTALLATION / MONTAZ HOD

r - - - - - - - - = — — 1

| @ (]mm Screw #6-32 5mm

L —_— e — — — — — — — —

3.5” HDOD |

SSDO INSTALLATION / MONTAZ S50

r — — - — — — — — — — — — — —

L - - _ - o — — — e —_— —_— -

A

I
d

TOP PANEL / PANEL I/0

- ————_ }
o+— LED BUTTON
— usB 2.0
ST +— HD AUDIO
0+—— usB 2.0
— uUsB 3.0
04— RESET
BN POWER
OO o f——
g o i —]
OO 2: n —
[ O of— J
(=Xs]| I——— —
D pz=R=R=gag=g=g=g=g=d
=g=g=g=g=g=g=g=g=q |
PORTIL AUD GNDO vce (mm] vce
PORTIR PRESENSE# O- (mm| D-
PORT2R SENSE1 RETURN D+ (B H| D+
SENS SEND NO PIN GND [mE| GND
PORT2L SENSE RETURN NOPIN [ m] NC
CEEN=—
o)
[ -PLED |——
o)
[over sw=

\_ 4
~ WWW.KRUX.TECH




